
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







 

[...]
4. Previous Remediation (attach results of any previous remediation as attachment M): 
N/A 

NOTE:  Authorization Form should be completed in detail and authorization given by the 
TCEQ before construction, operation, and/or conversion can begin.  Attach additional 
pages as necessary. 

Class V Injection Well Designations 

5A07 Heat Pump/AC return (IW used for groundwater to heat and/or cool buildings) 
5A19 Industrial Cooling Water Return Flow (IW used to cool industrial process equipment) 
5B22 Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion of salt 

water into an aquifer) 
5D02 Storm Water Drainage (IW designed for the disposal of rain water) 
5D04 Industrial Stormwater Drainage Wells (IW designed for the disposal of rain water 

associated with industrial facilities) 
5F01 Agricultural Drainage (IW that receive agricultural runoff) 
5R21 Aquifer Recharge (IW used to inject fluids to recharge an aquifer) 
5S23 Subsidence Control Wells (IW used to control land subsidence caused by ground water 

withdrawal) 
5W09 Untreated Sewage  
5W10 Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or greater) 
5W11 Large Capacity Septic systems (Septic systems designed for 5,000 gpd or greater) 
5W12 WTTP disposal 
5W20 Industrial Process Waste Disposal Wells 
5W31 Septic System (Well Disposal method) 
5W32 Septic System Drainfield Disposal 
5X13 Mine Backfill (IW used to control subsidence, dispose of mining byproducts, and/or fill 

sections of a mine) 
5X25 Experimental Wells (Pilot Test) (IW used to test new technologies or tracer dye studies) 
5X26 Aquifer Remediation (IW used to clean up, treat, or prevent contamination of a USDW) 
5X27 Other Wells 
5X28 Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a motor vehicle 

site - These are currently banned) 
5X29 Abandoned Drinking Water Wells (waste disposal) 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 68 of 68 

 

 



 

 

 

 

 

 

Attachment 1 

Core Data Form  

 

 

 

 

 

 

 

 

 



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form  

 

For detailed instruc�ons on comple�ng this form, please read the Core Data Form Instruc�ons or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registra�on or Authoriza�on (Core Data Form should be submi�ed with the program applica�on.) 

 Renewal (Core Data Form should be submi�ed with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in 

Central Registry** 

3. Regulated En�ty Reference Number (if issued) 

  CN 604021980   RN 102077989 

SECTION II: Customer Information 
 

4. General Customer Informa�on                                      5. Effec�ve Date for Customer Informa�on Updates (mm/dd/yyyy)        

 New Customer                                             Update to Customer Informa�on                      Change in Regulated En�ty Ownership 

Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submi�ed here may be updated automa�cally based on what is current and ac�ve with the Texas Secretary of State 

(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

West Travis Country Public U�lity Agency       

7. TX SOS/CPA Filing Number 

      

8. TX State Tax ID (11 digits) 

      

9. Federal Tax ID  

(9 digits) 

      

10. DUNS Number (if 

applicable) 

      

11. Type of Customer:    Corpora�on   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other          Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated En�ty listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 

Occupa�onal Licensee        Responsible Party                VCP/BSA Applicant                       
 Other:                                                                                                       

15. Mailing  

Address:  

13215 Bee Cave Parkway Bldg B, Suite 110 

      

City  Bee Cave State  TX ZIP  78738 ZIP + 4       

16. Country Mailing Informa�on (if outside USA) 17. E-Mail Address (if applicable) 

      jriechers@wtcpua.org 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

 TCEQ Use Only 



TCEQ-10400 (11/22) Page 2 of 3 

(  512  ) 501-8086            (       )     -       

SECTION III: Regulated Entity Information 

21. General Regulated En�ty Informa�on (If ‘New Regulated En�ty” is selected, a new permit applica�on is also required.)                              

 New Regulated En�ty       Update to Regulated En�ty Name       Update to Regulated En�ty Informa�on         

The Regulated En�ty Name submi�ed may be updated, in order to meet TCEQ Core Data Standards (removal of organiza�onal endings such 

as Inc, LP, or LLC). 

22. Regulated En�ty Name (Enter name of the site where the regulated ac�on is taking place.)  

West Travis County Public U�lity Agency; Lake Pointe & Bohls WWTP 

23. Street Address of 

the Regulated En�ty:            

(No PO Boxes) 

13215 Bee Cave Parkway Bldg B, Suite 110 

      

City  Bee Cave  State  TX ZIP  78738 ZIP + 4       

24. County       

If no Street Address is provided, fields 25-28 are required. 

25. Descrip�on to  

Physical Loca�on: 

      

26. Nearest City    State Nearest ZIP Code 

               

La�tude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. La�tude (N) In Decimal:        28. Longitude (W) In Decimal:        

Degrees Minutes Seconds Degrees Minutes Seconds 

                                    

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

                      

33. What is the Primary Business of this en�ty?    (Do not repeat the SIC or NAICS descrip�on.) 

      

34. Mailing  

Address:  

      

      

City        State     ZIP        ZIP + 4       

35. E-Mail Address:        

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

(     )    -              (     )    -       

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registra�on numbers that will be affected by the updates submiGed on this 

form. See the Core Data Form instruc�ons for addi�onal guidance.   

 

jmurga
Rectangle





 

 

 

 

 

 

Attachment 2 

Plain Language Summary  

 

 

 

 

 

 

 

 

 



  Page 1 of 2 
Wastewater Individual Permit Application, Plain Language Attachment – 2  

PLAIN LANGUAGE SUMMARY TLAP PERMIT 

APPLICATIONS 

 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

WEST TRAVIS COUNTY PUBLIC UTILITY AGENCY (CN604021980) operates Lake Pointe & 
Bohl’s (RN102077989), a Wastewater Treatment Facility (WWTP). The facility is located at 
3100 Napa Drive (LP WWTP) and 8,000ft NW of the intersection of Farm-to-Market Road and 
State Highway 71(Bohl’s WWTP), in Austin, Travis County, Texas 78738. This application is 
requesting authorization for disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 1.0 MGD and via surface irrigation of 350 acres of public access 
land in the Interim I phase; a daily average flow not to exceed 1.375 MGD via surface 
irrigation of 350-acres of public access land and a subsurface area drip dispersal 
system(SADDS), where a daily average flow is not to exceed 232,590 GPD via non-public 
SADDS with a minimum area of 53 acres, and direct potable reuse in phase II;  a daily average 
flow not to exceed 1.50 MGD via surface irrigation of 350-acres of public access land, where a 
daily average flow is not to exceed 232,590 GPD via non-public access SADDS with a 
minimum area of 53 acres, and direct potable reuse in phase III. In the Final phase, we 
request authorization to dispose of treated domestic wastewater effluent at a daily average 
flow not to exceed 1.8 MGD via surface irrigation of 350-acres of public access land, where a 
daily average flow is not to exceed 232,590 GPD via non-public access SADDS with a 
minimum area of 53 acres, and direct potable reuse. This permit will not authorize a 
discharge of pollutants into water in the state. 

Discharges from the facility are expected to contain low levels of Biochemical Oxygen 
Demand (5-day), Total Suspended Solids (TSS), and Ammonia Nitrogen (NH3-N), and 
Escherichia coli (E. coli).. Domestic wastewater is treated by an activated sludge process plant 
using the single stage nitrification mode. Treatment units include two parallel trains 
consisting of a bar screen, two equalization basins, two aeration basins, two final clarifiers, 
two aerobic digesters, two chlorine contact chambers, and clot disk filters at the Lake Pointe 
Site, and another train consisting of an equalization basin, bar screen, aeration basin, final 
clarifier, aerobic digester, chlorine contact chamber and cloth disk filters at the Bohl’s Site. 
 
  

jmurga
Rectangle



  Page 2 of 2 
Wastewater Individual Permit Application, Plain Language Attachment – 2  

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

WEST TRAVIS COUNTY PUBLIC UTILITY AGENCY (CN604021980) opera Lake Pointe y Bohls. 
(RN102077989), un par de Plantas de Tratamiento de Aguas Residuales. La instalación está 
ubicada en 3100 Napa Drive (LP WWTP) y 8,000ft NW de la intersección Farm-to-Market Road 
y State Highway 71(Bohl’s WWTP), en Austin, Condado de Travis, Texas 78738. En esta 
solicitud se pide autorización para verter efluentes de aguas residuales domésticas tratadas 
con un caudal medio diario no superior a 1.0 MGD y mediante riego superficial de 350 acres 
de terrenos de acceso público en la fase provisional I; un caudal medio diario no superior a 1. 
375 MGD mediante el riego superficial de 350 acres de terreno de acceso público y un sistema 
de dispersión por goteo subsuperficial (SADDS), con un caudal medio diario no superior a 
232.590 GPD a través de SADDS con mínima de 53 acres, y la reutilización potable directa en 
la fase (DPR) II; un caudal medio diario no superior a 1.50 MGD mediante riego superficial de 
350 acres de terreno de acceso público, con un caudal medio diario no superior a 232.590 
GPD a través de SADDS con mínima de 53 acres, y DPR en la fase III. En la fase final, 
solicitamos autorización para verter efluentes de aguas residuales domésticas tratadas con 
un caudal medio diario no superior a 1.8 MGD mediante el riego superficial de 350 acres de 
terrenos de acceso público, un caudal medio diario no superará los 232.590 GPD a través de 
SADDS con mínima de 53 acres, y DPR. Este permiso no autorizará una descarga de 
contaminantes en el agua en el estado. 

Se espera que las descargas de la instalación contengan niveles bajos de demanda bioquímica 
de oxígeno (5 días), sólidos suspendidos totales (SST), nitrógeno amoniacal (NH3-N) y  
Escherichia coli.. Las aguas residuales domésticas están tratado mediante una planta de 
proceso de lodos activados que utiliza el modo de nitrificación de una sola etapa. Las 
unidades de tratamiento incluyen dos trenes paralelos formados por un tamiz de barras, dos 
balsas de ecualización, dos balsas de aireación, dos clarificadores finales, dos digestores 
aeróbicos, dos cámaras de contacto de cloro y filtros de disco de tela en el emplazamiento de 
Lake Pointe, y otro tren formado por una balsa de ecualización, un tamiz de barras, una balsa 
de aireación, un clarificador final, un digestor aeróbico, una cámara de contacto de cloro y 
filtros de disco de tela en el emplazamiento de Bohls. 

jmurga
Rectangle



 

 

 

 

 

 

Attachment A1 

Treated Effluent Disposal Easement – CCNG  

 

 

 

 

 

 

 

 

 





























 

 

 

 

 

 

Attachment A2 

Treated Effluent Disposal Easement –  

Falconhead West 

 

 

 

 

 

 

 

 



1111111/1111111111111111111111111111111111111111111111111III

EASE

i 7 PGS
2006238213

TREATED EFFLUENT DISPOSAL EASEMENT

STATE OF TEXAS
KNOW ALL MEN BY THESE PRESENTS:

COUNTY OF TRAVIS

THAT WHEREAS, Falconhead West, L.P., a Texas limited parnership ("Owner") is the
owner of that certain real property descrbed on Exhibit "A" attached hereto and incorporated
herein by reference (the "Property"); and

WHEREAS, Owner has obtained, from Travis County Water Control and Improvement
District No. 17 ("WCID 17") a commitment for the provision of wastewater serice to the homes
to be constructed within that certain residential real estate development project locally known as
"Fa1conhead West" (herein so called) in which the Property is located; and

WHEREAS, in order to facilitate the provision of wastewater service to Falconhead
West, the Lower Colorado River Authority ("LCRA") has entered into an agreement with
WCID 17, pursuant to which LCRA agrees to provide wastewater service to WCID 17 on a
wholesale basis (the "Wholesale Wastewater Agreement"); and

WHEREAS, in order to induce LCRA to enter into the Wholesale Wastewater
Agreement, Owner has entered into an agreement with LCRA, pursuant to which Owner has
agreed to fud $450,000.00 in costs associated with the West Travis County Regional

Wastewater System (the "Cost Participation Agreement") and has agreed to provide to LCRA
this treated effluent disposal easement:

NOW THEREFORE, for and in consideration of the premises herein stated and other
good and valuable consideration, the receipt and sufficiency of which are hereby acknowledged
and confessed, Owner has this day GRANTED, SOLD AND CONVEYED and by these presents
does hereby GRANT, SELL AND CONVEY unto the LCRA, its successors and assigns an
easement (the "Easement") for the disposal of treated domestic wastewater effluent under the
surface of the Property and for the construction and installation of underground irrgation lines
and related equipment for the disposal of treated domestic wastewater effluent under the surface
ofthe Property (the "Facilities"), subject to all title exceptions which are filed of record or which
are visible or apparent on the ground and which affect the Property and subject, fuher, to the

ters, conditions, reservations, restrictions, covenants, limitations and other matters set forth

herein.

TO HAVE AND TO HOLD, the above described Easement, together with all and
singular, the rights and appurtenances thereto in anywise belonging, unto LCRA, and LCRA's